| FIREBIRD

PARTS CATALOGUE

1967 FIREBIRD O.H.C. 6 CYL. ENGINE AIR INJECTION
PUMP MOUNTING-—-W/POWER STEERING

Key Part Name Group No.
1 — BOLT, Air Pump to Supports (3/8"~16x51/8" ... ... ...t 8.900
2 — BOLT, Pulley to Air Pump (5/16" ~24x1/2". ... vuvuenvn. ves.  B.900
3—PULLEY, Air PUMP t v vvieavnienuerenesnsvannnnns ceeeea 3.650
4 ~ NUT, Steering Pump Pulley ... .vevnnnennrnennesonnaaa ves. 6,655
$ — NUT, Alr Pump Support Bolt (3/8"-16 Hex. Lock) .....hvuvuun... 8.915
6 — WASHER, Steering Pump Pulley . . ... ovivenvveneeenncnnrans 6.655
7 = SPACER, Air Pump Front to Rear Support . .. ..c.vsesaoceseasann 3.655
8 = PULLEY, SHOOFING PUMD - « o v v e s e ee e e e e et et eansaaaeeennnn 6.655
9 — CLIP, Wire Hamess to Head . ...........0iitirenitnnnnanas N.S.
10 — BOLT, Air Pump Rear Support to Head (3/B"-16x7/8") ........... 8,900
11— SUPPORT, Air Pump = Rear . .....vvinvnrvoronnrnrnonenosas 3.655
12 — SPACER, Pump Bracket to Rear Support (13/32" x 1" x 5/16".,....... 3.655
13 — WASHER, Pump to Mtg. Brkt. (13/32" x3/4"x 1/B") ... vnunnn 2.277
14 = PLUG, Air Pump Pressure Set ... ......... ety 3.665
15 =PUMP ASM., Alr ... .. .. s ster st taassaaanann 3.660
16 — SPACER, Air Pump Frt. Support fo Strg. Pump SUpport .. .......... 3.655
17 = SUPPORT, Air Pump =~ Front ., ., .. .. 0ueestennannnanrsas 3.455

18 — BOLT, Air Pump Support to Strg. Pump Support (3/8" ~16x 11/4") ..., 8.900

19 — BOLT, Air Pump to Support (3/8"=16x13/4" ... ..o evnnnn, 8.900
20 — BOLT, Air Pump to Support (3/8"-16 x4 3/4") .....iivvveennn. 8.900
21 — BOLT, Air Pump Frt. Support to Bracket (3/8"-16x33/4")........ . 8.900

GROUP 3.000 ILLUSTRATION 1



'FIREBIRD

PARTS CATALOGUE

W/POWER STRG.

1967 O.H.C. 6 CYL. ENGINE AIR INJECTION SYSTEM

Key Part Name Group No.
1 — VALVE ASM., Air Injection Check = Single Inlet .. ... ......... 3.670
2 — TUBE ASM., Air Injection . .. .. .. ... i, 3.675
3 — FITTING, Air Injection Tube - Long (2 Req'd.) . .. ............. 3.680
4 — TUBE, Air Injection Extension . . .« v oo v i i 3.675
5 — FITTING, Air Injection Tube - Short (4 Req'd.}. . .. ............ 3.680
6 — FITTING, Air Injection Diverter Valve Vac. Hose . ............. 3.675
7 — HOSE, Air Diverter Valve Vacuum (3/16" 1.D. x 15-1/2") .. ...... 3.440
8 — ELBOW, Air Diverter Valve Vacuum Hese. .. ................. 3.680
9 — BOLT, Air Diverter Valve to Brkt. (1/4"-20 x 7/8" 280M) . ....... 8.900
10 — NUT, Air Diverter Valve,Brkt. to Pump (5/16"=18 lock) . ......... 8.917
11 — CLAMP, Inlet or Outlet Hose (1-1/8" to 1-7/16") ............. 1.166
12 — CLEANER & SILENCER, Carburetor Air. . . .. ..ot nnnn.. 3.402
13 — NUT, Air Diverter Valve Brkt. to Pump (3/8"-16 lock). .. ... .. ... 8.917
14 — BRACKET, Air Diverter Valve Mtg. (w/Power Strg.) . ... ......... 3.672
15 — BOLT, Air Diverter Valve Brkt. to Pump (3/8"-16 x 1-1/2" 280M)... . 8.900
16 — HOSE, Air Injection Pump Inlet (w/Power Strg.) .. ............. 3.675
17 — VALVE ASM., Intake Air Diverter . . .. .. it ii it iv e 3.670
18 — CLAMP, Inlet or Outlet Hose (7/8" to 1-1/8") . .. ..... ... 1.166
19 —HOSE, Pump Outlet to Air Diverter Valve . ... ............... 3.675

20 — HOSE, Air Diverter Valve to Check Valve . . ... ... ... ........ 3.675

21 — BRACKET, Air Diverter Valve Mtg. (w/Std. Strg.} .. .. .. ... oL 3.672

22 ~ HOSE, Air Injection Pump Inlet-(w/Std. Strg.) ................ 3.675

GROUP 3.000 ILLUSTRATION 2




PARTS CATALOGUE

1967 EIGHT CYLINDER ENGINES AIR INJECTION SYSTEM

Key Part Name Group No.
1 — SEAL, Outlet Pipe to Bracket ‘O Ring ............. ... . ... 3.675
2 —PIPE ASM., Injection Diverter Outlet - RH. .................. 3.675
3 — VALVE ASM., Air Injection Check (Single Inlet) ... ............. 3.670
4 — CLAMP, Air Hose (1=1/8" t0 7/16") v vttt iiie i ivennan e 1.166
5 — HOSE, Diverter Valve to Check Valve - RH. ................. 3.675
6 — VALVE ASM., intake Air Diverter . v . . i i vttt vn vt etennns 3.670
7 —FITTING, Air Diverter Valve . ... ittt ittt et tnnacnans 3.675
8 — CLAMP, Air Hose (1-3/16" t0 7/8") . v iii e i it eneneen, 1.166
9 — BRACKET, Air Diverter Valve . .. .. .. 0ttt nneeneonann 3.672

10 — BOLT, Diverter Valve to Bracket (1/4"-20x7/8") .............. 8.900

11 — NUT, Diverter Valve Bracket to Outlet Fitting (3/8"-16) . .. .. .. ..... 8.915

12 — HOSE, Qutlet Hose to Diverter Valve .. .. ..o vt it inn v 3.675
13 —HOSE, Air Inlet . .. i i it i it ettt 3.675
14 — CLEANER & SILENCER, Carburetor Air.. ... iiiiinnnnnenna. 3.402

15 — HOSE, Carb. to Valve {(14-3/4" Long) - 2 Bbl. Carb. (Cut to Length) . ... 3.675
16 — HOSE, Carb. to Valve (11-1/2" Long) - 4 Bbl. G.T.O. & 428 Eng.

(Cuttolength) « .. i it ittt ittt et tts e 3.675
17 — HOSE, Carb. to Valve (12-1/2" Long) - 4 Bbl. 326 & 400 Eng. (1/4" 1.D.) .  8.942
18 — HOSE, Diverter Vailve to Check Valve - LLH. ................. 3.675
19 —PIPE ASM., injection Diverter Outlet = L.H. . ... . ............ 3.675

GROUP 3.000 ILLUSTRATION 3




FIREBIRD

PARTS CATALOGUE

1967 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 4




FIREBIRD

PARTS CATALOGUE

GM

Key Part Name Group No.
1 — SWIVEL, Accelerator Control Rod. . . .. . ... i u,, 3.425
2 — BUSHING, Accelerator Control Rod to Lever. . ... ... v vy, 3.431
3 — PIN, Throttle Control Idler Lever to Mtg. Stud (3/32" x 3/4") . ...... 3.425
4 — SLEEVE, Accelerator Control Rod to Lever. ... o oo v v v it v iv e 3.463
5 — SPRING, Throttle Control Return (w/1B.C.) . ................. 3.459
& — ROD, Carb. to Accelerator Control Lever (w/1 B.C) ... ....... . 3.430
7 — BRACKET, Accelerator Pull-Back Spring (w/1 B.C.Exc A.C.) ........ 3.459
8 — SCREW & LOCKWASHER, Bracket to Carb. (¥12-28 x 15/16") . ... .... 8.977
9 — CLIP, Control Lever Rod to Control Lever. .. .. ... ... ... ... 3.425

10 — BOLT, Downshift Mtg. Bracket to intake Monifold (5/16"-18 x 5/8"). .. 8.900
11 — BRACKET, Downshift Switch Mtg. (6 Cyl. A.T. = 1 B.C) .......... 4.057

12 — STUD, Accelerotor Control Idler Lever . . ... .. v v v v i v iae 3.456

13 — LEVER, Throttle Control Idler . .. ... .o oo s 3.463

14 — WASHER, Throttle Control Idler Lever to Mtg. Stud (3/8x3/4) ...... 8.929

15 — ROD, Throttle Control idler (w/4 B.C.) . ... vt ii .. 3.430

16 — ROD, Accelerator Control Lever to Carb. (8 Cyl. exc. 326 4 B.C.) ... 3.430

17 — LEVER, Accelerator Control Rod .. ... ... 3.454

18 — SWIVEL, Accelerator Control Rod . ... .. oo i i it i i vt i 3.425

19 — ROD, Idler Lever to Accelerator Control Lever {(w/1 B.C.) . ........ 3.430

20 ~ LEVER, Accelerator Control Rod . . . . v v v v v i i v i v et e e s 3.454

21 — BUSHING, Accelerator Pedol Rod . . .. ... ... . iy 3.431

22 — SUPPORY, Accelerator Pedal Rod . ... ..... ... .00, 3.431

23 — PEDAL, Accelerator . . .. . i i e e e 3.431

24 — SPRING, Accelerator Tension to Contrel Rod .. ... .. v v v v vt o 3.459

25 — ROD, Accelerator Pedal Control . . ... .. . .o i e 3.431

26 — SWITCH, Idle Speed-Up Control (6 Cyl. w/A.C). ... ... ......... 3.440

27 — FITTING, Throttle Control Switch to Vacuum Hose . ... .. ........ 3.440

28 ~ HOSE, ldle Control Switch to Intake Manifold . .. .... .. ........ 3.440

29 — BOOT, Downshift Switch . . .., . . 4,057

30 — NUT, Switch to Bracket . . .. .. .. . . i i e s 4.057

31 — SPACER, Downshift Switch Mounting. . . ., . v v v it i it e e e e 4.057

32 — SWITCH, Downshift Control . ... ... ... . ... i 4.057

33 — BRACKET, Downshift Switch Mig. .. ... ... . ittt 4.057

34 — REDUCER, Throttle ldler Lever to Compensator Elbow (3/8" x 1/8"). ... N.S.

35 — ELBCW, Hot Idle Compensator .. .. .. oviu i innnntennneeensn 3.820

36 — NUT, Throttle Lever to Extension (¥10-24) .. ... ... 8.915

37 — LOCKWASHER, Throttle Lever to Extension (*10) ., .............. 8.931

38 — EXTENSION, Throttle Lever (w/A. C. 1 B.C.) oo i i i i 3.454

39 — SCREW, Throttle Lever to Extension F10-24 x 1/2") . .o i 8.977

40 — COMPENSATOR, Hot Idle (6 Cyl. ALC. = VB.CH . ..., .. G 3.820

4] — SCREW & LOCKWASHER, idle Cont. Switch to Carb. (¥12-28 x 15/1&") . . N.S.

42 — DIAPHRAGM ASM., Throttle Return . .. .. .« . oo it it i i 3.440

43 — BOLT, Diaphragm to Bracket (1/4"=20x 1/2") ... ....... ... ..... 8.900

44 — BRACKET, Downshift Switch Mtg. .. .. .. it e s 4,057

45 — SWITCH, Downshift Control . . .. ... . i i e 4.057

46 ~ NUT, Carb. Lever Extension to Lever (1/4"-20). .. .............. 8.917

47 — BOLT, Carb. Lever Extension to Lever {1/4"-20x 172"y . ... ....... 8.900

48 ~ SPRING, Throttle Control Return {Exc. Cruise Controt) . .. ... ... ... 3.459

49 — EXTENSION, Carb. lever (8 Cyl. 326 4 B.C.) .............. ... 3.454

50 — BRACKET, Vac. Diaphragm & Vapor Diverter Mtg. (8 Cy!. 326 A.T. -4 8.C,) 2,440

51 — SWITCH & BRACKET, Idle Speed Up Control (w,’AC) ... ... ....... 3.440

52 — HOSE, idle Control Switch to Intake Manifold ... .. ... ... .. ... 3.440

53 — LEVER, Throttle Control Idler (6 Cyl. S.T. =4 B.C) . ............. 3.463

54 — LOCKWASHER, Downshift Switch Mtg. Bracket to Intoke Manifold (5.716")  8.931
55 — BOLT, Downshift Switch Mtg. Bracket to Intake Manif. (5716"-18 x 374"}  8.900

56 — SPRING, Throttle Control Return i6 Cyl. 4 B.C.) ... ... ... .....
57 — ANCHOR, Throttle Control Return Spring (6 Cyl. 4 B.C.) . ... ... ..
58 ~ EXTENSION, Corb. Lever 6 Cyl. 4B.C.) . . ... . v v,
59 — ROD, Carb. to idler Lever (6 Cyl. 4B.CY .. ... . o .
60 — BRACKET, Downshift Swircr Mg, (6 Cyi. AT, 4B.CY . ... . ...,
61 — BRACKET, Downsnift Switch Mg, ... o . .o o o o o
62 — SWITCH, Downshift Control. . . . .. . . e e e
83 — EXTENSICON, Carb. lever (8 Cyl. 326 2B.CY ... ... ... v
64 — BRACKET, Downshift Switch Mtg. .. ... v i i it e i
65 — SWITCH, Downsnift Control .. ... o o o i
66 — EXTENSION, Carb. Lever {6 Cyi 4004B.C.3 .. .o .o v ot
47 — DIAPHRAGM, Throttle Return ., . oL .o o oo i i

1967 FIREBIRD ACCELERATOR LINKAGE

.. 3.459
.. 3454
.. 3430

GROUP 3.000 ILLUSTRATION 5



A
ol =
M s
Il
] -
—t
Ay =
m

6-CYL. 1-BBL. M.T.

. 1-BBL. A.T.

BBL.

CYL. 2-

1968 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 6




FIREBIRD

PARTS CATALOGUE

GM

Key Part Name Group No.
1 — CLAMP, Throttle Control Cable Ret. . . .. ... ... .. ... ... 3.425

2 = SCREW, Throttle Control Cable Bracket Clamp (1/4"-20 x 5/8"). . .. 8.977
3 — CABLE ASM., Throttle Control . . . . . . . . . . v v i v v v v v oo 3.430
4 — WASHER, Throttle Control Cable to Control Lever (13/64" x 13/32" x

-7 NS,
5 — COTTER PIN, Throttle Control Cable to Control Lever (1/16" x 1/2"). 8.938
6 —~ COTTER PIN, Throttle Control Idler Lever to Control Lever (3/32" x

) e 8.938
7 — LEVER ASM., Throttle Control Idler (6-Cyl. 1-Bbl. M.T.) . . . . . . .. 3.463
8 = STUD, Accelerator-Control Idler Lever. . . . . . . ... ... e e 3.456
9 ~ COMPENSATOR ASM., Carb. Hot idfe . . . . ... ... ... .... 3.820
10 — ELBOW, Carb. Hot Idle Compensator . . . . . . .. .o+, 3.820
11 = ROD, Carb. to Accelerator Control Lever (6~Cyl.) . . ... ... ... 3.430
12 ~ NUT, Carb. Throttle Lever Ext. to Throttle Lever (¥10-24) . . . . ... 8.915
13 — CLIP, Carb. to Accelerator Cont, Lever Rod Lower . . . . . ... ... 3.425
14 — SPRING, Throttle Control Return (6-Cyl. 1-Bbl. M.T.) . . .. . . ... 3.459
15 — ANCHOR, Throttle Control Return Spring (6=Cyl. 1-Bbl.) . . . . .. .. 3.459
16 — LOCK WASHER, Carb. Throttle Lever Ext. Bolt (f10 Med.) . . . . ... 8.931
17 — BRACKET, Idle Stop Solencid Mtg. (6-Cyl. 1-Bbl. M.T.) . . . .. ... 3.444
18 — NUT, Idle Stop Solenoid to Mtg. Bracket (1/4"=20). . . .. ... ... 8.915
19 ~ SCREW, Idle Stop Solenoid Bracket to Carb. (*10-32 x 3/8") .. ... N.S.
20 — SOLENOID, Idle Stop {(6=Cyl.) . . . . v v v v v v v i i v e e e 3.440
21 — BOLT, Idle Stop Solenoid to Mtg. Bracket (1/4"-20 x 1/2") . .. ... 8.:900
22 — BOLT, Throttie Control Cable Mtg. Bracket (5/16"-18 x 5/8"). . . .. 8.900
23 — BRACKET, Throttle Control Cable Mtg. (6-Cyi. 1-Bbl.) . . . . .. ... 3.459
24 — GASKET, Throttle Control Lever to Dash. . . . . ... ... ... ... 3.431
25 — SUPPORT, Accelerator Pedal Rod . . . . . . . . o v v v v v v v v oo 3.431
26 — SCREW, Support to Dash (1/4"-14 x 3/4"y .. .. . ... ... N.S.
27 ~ RETAINER, Pedal Rod to Support & Dash {5/16" Ring) . .. ...... 8.934
28 — PEDAL ASM., Accelerator . . . . . . . .« v i i s e e 3.451
29 — PIN, Accelerator Pedal Rod Clevis . . . . . .. .. ... ... ... 3.452
30 — SPRING, Accelerator Pedal Tension to Control Red . . . . . .. . ... 3.459
31 — ROD ASM., Accelerator Pedal . . . . . . . .. .. ... ... ..... 3.431
32 — SCREW, Carb. Throttle Lever Ext. to Throttle Lever (¥10-24 x 1/2"). . 8.977
33 — EXTENSION, Carb. Throttle Lever (6-Cyl. 1-8bl. M.T.) .. ... ... 3.454
34 — SCREW, Throttle Control Cable to Dash (1/4"-14 x 3/4") . ... ... N.S.
35 — WASHER, Throttle Control ldler Lever (25/64" 1.D. x 3/4" O.D.) ... 3.463
36 — BRACKET, ldle Stop Solencid Mtg. (6-Cyl. 4-Bbl. & 8-Cyl. 4-8bl.) . . N.S.
37 — EXTENSION, Carb. Lever (6~Cyl. 4-Bbl.) . . . . . ... .. .. ... 3.454
38 — LEVER ASM., Throttle Control Idier (6~Cyl. 4-Bbl.) . ... ... ... 3.463
39 — SPACER, Downshift Switch Mtg. . . . . . . .. .. ... .. ... ... 4.057
40 — NUT, Downshift Switch & Spacer to Bracket . . . .. ... ... ... 4.057
41 — BOOT, Downshift Switch . . . . . . . . . ¢ it ittt v 4.057
42 — BOLT, Control Cable Mtg. Bracket (5/16"-18 x 3/4") . . . ... ... 8.900
43 — LOCK WASHER, Control Cable Mtg. Bracket Screw (5/16" Std.). . .. 8.931
44 — BRACKET, Downshift Switch Mounting (6-Cyl. 4-Bbl.). . . . . .. ... 4.057
45 — SWITCH ASM., Downshift Control . . . . . .. .. ... .. ... ... 4.057
46 ~ ROD, Carb. to idler Lever (6-Cyl. 4-Bbl) . . .. ... ... .. ... 3.430
47 — ANCHOR, Throttle Control Return Spring (6-Cyl. 4-Bbl.) . . . .. . .. 3.459
48 — SPRING, Throttle Control Returm (6=Cyl. 4~Bbl.) . .. . ... .. ... 3.459
49 — LEVER ASM., Thmottle Control Idler (6-Cyl. 1-Bbl. AT} . . ... ... 3.463
50 — SPRING, Throttle Control Return (6-Cyl. 1-Bbl. A.T.) . ..... ... 3.459
51 — SCREW, Brocket to Carb. (#12-28 x 15/18") . .. ... ..... ... NS,
52 — BRACKET, Idle Speed-Up Control Mtg. (6-Cyl. 1-Bbl. A.T.) . .. ... 3.444
53 — EXTENSION, Carb. Throttle Lever (6~Cyl, 1-Bbl.) .. ... ... ... 3.454
54 — BRACKET, Downshift Switch Mtg. (6-Cyl. 1=Bbl. A.T.) . .. ... ... 4.057
55 — SPRING, Throttle Control Return (8-Cyl.) . . . . . ... ... .. ... 3.459
56 — BRACKET, Downshift Switch Mtg. (8-Cyl. 2-Bbl.) . . . ... ... ... 4.057
57 — EXTENSION ASM., Carb. Lever (8-Cyl. 2-Bbl.). . . . . .. ... ... 3.454
58 ~ SOLENOID ASM,, Idle Stop (8=Cyl.) . . . . ... . .o .. 3.440
59 ~ BRACKET, idle Stop Solencid Mounting (8~Cyl. 2-Bbl.) . . . . . . . .. 3,444
60 — BRACKET, Downshift Switch Mtg. (8-Cyl. 4-Bbl.) . . .. .. ... ... 4.057
61 — EXTENSION ASM., Carb. Lever (8~Cyl. 4-Bbl.). . . . . .. ... ... 3.454
62 — EXTENSION, Solencid Mounting Bracket to Carb, (8-Cyl. 2-Bbl.) . . . . 3.444

1968 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 7




FIREBIRD

PARTS CATALOGUE

6-CYL. 1-BBL. A.T.
(SAME AS M.T. EXCEPT AS SHOWN)])

1969 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 8



GM FIREBIRD
PARTS CATALOGUE

Key Part Name Group No.
1 — NUT, Carb, Throttle Lever Ext, to Throttle Lever (10-24). .. ... ... ... 8.915
2 — LOCK WASHER, Carb. Throttle Lever Ext, Bolt (10 Med.)s v oot vt .. 8.931
3 — CLIP, Carb, to Accelerator Control Lever Rod Lower . ... .. ... ceewe,  3.425
4 — SPRING, Throttle Control Return (6-Cyl. 1-Bbl.). . . .. ... .. e 3.459
5 — ANCHOR, Throttle Control Return Spring (6 Cyl. 1-8bl.) .. ... ... .. .. 3.459
& — BRACKET, Idle Stop Solencid Mtg. (6 Cyl. 1-Bbl. M.T) . v oo v v v e v w . 3.444
7 — BOLT, Idle Stop Solenoid to-Mtg. Bracket (1/4"-20x 5/8"). .. ... ... .. 8.900
8 — SCREW, Idle Stop Solenoid Bracket to Carb. (¥10-24 x 3/8") .. ....... N.S.
9 —SOLENOID, Idle Stope v v v e v v v v vttt e vt ennaas Ce e rees. 3,440
10 — NUT, Idle Stop Solenoid to Mtg. Bracket (1/4"=20), . .. ... cvvn oo 8.915
11 — BOLT, Throttle Cable Control Mtg. Bracket (5/16"-18 x 5/8"}. .. ... ... 8,900

12 — BRACKET, Throttle Control Cable Mtg. (6 Cyl. 1 Bbl) v v v vvvh .. 3.459
13 — BRACKET, Downshift Cable Mtg. (w/M=38 Trans.). . . v v v vt e e e v e v an 4,060
14 — CABLE ASM., Downshift Control (w/M=38 Trans.} . . v v v v v v ennneren. 4,057
15 — CLAMP, Throttle Control Cable Ret., . . v v v v i it it i ieiee v 3.425

16 — SCREW, Throttie Control Coble Bracket Clamp (1/4" 20 x 5/8" Hex.) . ... 8.900
17 — SCREW, Carb, Throttle Lever Ext. to Carb. (10-24 x 1/2" Hex.) . ... ... 8.900

18 — EXTENSION, Cerb, Throttle Lever (6 Cyl. 1Bbl, M.T.) o vvi o ul 3.454

19 — LEVER, Downshift Cable Throttle Control (w/M=38 Trans.) . ... .... ... 4,060

20 — INSERT, Downshift Control Lever (w/M=38 Trans.) .. ........ e 3.454

21 — WASHER, Downshift Coble to Lever {1/8" x 1/2" x 1/32") .. v vuvu. .. N.S.

22 — RETAINER, Downshift Cable to Throttie Lever, . v v v v v v v v i e enen e 4.057

23 — WASHER, Throttle Control Idler Lever (25/64" I.D. x 3/4" O.DY .. ... .. 3.463

24 — COTTER PIN, Throttle Contreol Idler Lever to Control Lever (3/32" x 3/4"), 8.938

25 — LEVER & PIN ASM_, Throttle Control Idler {6 Cyl. 1 Bbl. M.T.) ... ... .. 3.463

26 — COTTER PIN, Throttle Control Cable to Control Lever (1/16" x 1/2") ..., 8,938

27 — WASHER, Throttle Control Cable to Control Lever (13/64" x 13/32" x 3/64") WN.S.

28 — STUD, Accelerator Control Idler Lever . oo v v v v v v v v v v Ce e e 3.430

29 — ROD, Carb, to Accelerator Control Lever (6 Cyl.)e v v v v v v e e v i vann 3.430

30 — CABLE ASM., Throttle Control . ., ... ... .- et e 3.430

31 — SCREW ASM., Throttie Control Cable to Dash (1/4"~14 x 3/4") . 8,977

32 — GASKET, Throttle Control Lever to Dash, ., .. ... [N e 3.431

33 — SUPPORT, Accelerator Pedal Rod. . ., ........ e et it e, 3.431

34 — RETAINER, Pedal Rod to Support & Dash (5/16™) . ....... ..., 8.934

35 — PLATE, Accelerator Trim . . ....... st i a i i e e 3.451

36 — PEDAL ASM., Accelerater . . . ... ... e e e e . 3.451

37 — PIN, Accelerator Pedal Rod Clevis .. ........c0vuve.. e 3.452

38 — SPRING, Accelerator Pedal Tension to Control Rod . .. . . .. e e e 3,459

39 — ROD ASM., Accelerator Pedal . .., .. ... ., . e e, 3.454

40 — CLIP, Trans. Downshifi Cable to Rocker Arm Cover . v v v v v v v v v e 4.057

41 — SEAL, Downshift Cable to Trans. ("O" Ringle v v v vt v v v vt mvavennn, 4,057

42 — BOLT, Downshift Cable to Trans, Case - Attach. (1,/4"-20 x 1/2") ... 8.900

43 — LEVER ASM., Throttle Control Idler (6 Cyl. 1 Bol. AT .o oo vu ceee . 3.463

44 — NUT, Downshift Switch & Spacer to Bracket « v vv v v v s v o evnesan. 4,057

45 — BOOT, Downshift Switch. o i i i i e e i st en e nenneen, 4057

46 — BRACKET, Downshift Switch Mtg, (6 Cyl. 1 Bbl, AJT.) oo oo in it 4.057

47 — SPACER, Downshift SwitchMtg. © . ..o it i e i v e e ee 4.057

48 — SWITCH ASM., Downshift Control . . . ... .. i i i it i et s e 4.057

49 — ANCHCR, Throttle Control Return Spring (6 Cyl. 4 Bbl) o oo v vt oo 3,459

50 — SPRING, Throttle Control Return (6 Cyl. 4Bbl.) .. . . v oo i ii e, 3.459

51 — ROD, Carb. to idler Lever (6 Cyl. 4Bbl.) . .o v e v i e i it e 3.430

52 — BRACKET, Downshift Cable to Manifold (6 Cyl. 4BbL), . v oo oot 4.060

53 ~ LOCKWASHER, Control Cable Mtg, Brkt. Bolt (5/16" Stde} e i s i e, 8.931

54 — BOLT, Control Cable Mtg. Bracket to Manifold (5/16" x 18 x 3,/4") . .. .. 8,900

55 -~ LEVER, Downshift Cable Throttle Control. . .. . .. v i i et it i e i i e 4.060

56 — LEVER, Throttle Control ldler (6 Cyl.dBbl. MT ) e e v i e vt 3.463

57 — EXTENSION, Carb. Lever (6 Cyi, 4Bbl.) oo i v in i i e e e e e s e 3.454

58 — BRACKET, Idie Stop Solenoid Mtg. (6 Cyl. 4 Bbl. 8 Cyl. 4 Bbl.) ... .. ... 3.444

59 — BRACKET, Downshitt Switch Mounting (8 Cyl. 4 Bbl.)o o v oo v v v v v o i vty 4.057

60 ~ BRACKET, Downshift Cable Mig. (8 Cyl. 2Bbl.) . v v v v v v i it 4,060

61 — SPRING, Throttle Confrol Return (B Cyl.) .. v oo v e vt h P 3.459

62 — EXTENSION ASM., Carb. Lever (8 Cyl. 4Bbl.) . .o oo v i i e i niins 3.454

63 — BRACKET, Downshift Switch Mounting (8 Cyl. 2 BblL). oo oo v i i v 4057

64 — NUT, Idle Stop Solenoid to Mtg. Brict, (1/4"=20) o . v v s v v v v v in i v s 8.915

65 — EXTENSION ASM., Carb. Lever (3 Cyl. 2Bbl.) oo v i v v e v v e 3.444

1969 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 8



FIREBIRD
PARTS CATALOGUE

8 CYL. 2 BBL

W/M 38 TRANS.

8 CYL. 4 BBL

1970-71 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 10




GM FIREBIRD
PARTS CATALOGUE

1970-71 FIREBIRD ACCELERATOR LINKAGE

Key Part Name Group No.
T — PEDAL ASM., Accelerator . .. .. . . i i ie it i 3.451

PLATE, Trim . v ittt ittt st i it cas e e 3.451

2 — SCREW, Accel. Pedal Reinforcement Mtg. (1/4"-14x 1 1/2" Washer Hd.). N.S.

3 — SWITCH ASM., Downshift Control .. . ... ... ... .., 4,057

4 — SCREW, Switch Mtg. (1/4"-14 x 1/2" Hex Washer Hd.). . ... ........ N.S.

5 — REINFORCEMENT, Accel. Pedal (w/M=40 H.T.) .. ............... 3.452

6 = RETAINER, Cable to Accel. Rod . .. .. ..o vi ittt i i e 3.430

7 —ROD ASM., Accel. Pedal . ......... . .. i, 3.454

8 — CABLE ASM., Throftle Control . . ... ... . i e e 3.430

9 —PIN, Pedal to Rod . . .. ..o ittt i i e e e e e 3.452

10 — SPRING, Accel. Pedal Tension . . .. .. .0 vttt 3.459
11 — REINFORCEMENT, Accel. Pedal (exc. M=40 H.T). .. .. ... oot 3.452
12 — SUPPORT, Accel. Pedal Rod. . . . ..o v i v i ittt i i 3.452
13 — BRACKET, Downshift Control Cable . . ... ... ........ ... .. .. . ... 4.060
14 — ROD, Carb. Lever to Accel. Control Lever (F/6) . .........c..... 3.430
15 — SUPPORT, Accel. Control Cable (F/6) ............ ... . ..... 3.454
16 = CLIP, Control Lever Rod (F/6) . v v v v v ettt i i it e nns 3.425
17 — NILIT, Salannid Mg, Brit. (3/R"-24) R.Q14
18 — BRACKET, idle Stop Solenoid Mtg. (F/6) . .. ... .. i viuunn.. 3.444
19 — SOLENOID ASM., Idle Stop . . . .. . v it e e i e 3.440
20 — BOLT, Mtg. Brkt. Brace to Brkt., (1/4"-20x 1" Hex Hd.) ........... 8.900
21 — BRACE, Idle Stop Solenoid Mtg. Brkt. (F/6) . .......... ... ...... 3.444
22 — BOLT, Downshift Cont. Cable Brkt. Mtg. (3/8"-16x23/4") ......... 8.900
23 — SPRING, Carb. Throttle Control Return . ... .. .. ... . i 3.459
24 —STUD, Idler Lever ... v it ittt ittt it it it et 3.463
25 — LEVER, Trans. Throttle Valve Control . .. ... ..o oo oo oL, 4,050
26 — LEVER ASM., Throttle Control Idler. . ... ... ... o oo, 3.463
27 — SLEEVE, Idler Lever to Stud. . . . v v vttt i i e e e . 3.463
28 — RETAINER, idler Lever ("E" Ring 3/8") .. v o v ii vt inee e 8.934
29 — LOCKWASHER, Downshift Cont. Cable Brkt. Mtg. (3/8") ........... 8.931
30 — NUT, Downshift Cont. Cable Brit. Mtg. (3/8"-16). . . .. .. .. ....... 8.915
31 — BRACKET, Idle Sibp Solenoid Mtg. (F/8) . .................... 3.444
32 — BOLT, Solenoid Mtg. (1/4"=-20x 5/8"). oo v vt 8.900
33 ~ SOLENOID ASM., Idle Stop. . . . v v i ittt i s et i e 3.440
34 — NUT, Solenoid Mtg. (1/4"-20 Spec. Locking Hex), . ... ........... N.S.
35 — BOLT, Carb. Lever Extension Mtg. (1/4"-20x 1/2") ... ........... 8.900
36 — EXTENSION ASM.,, Carb. Lever . . . ... ittt s e ns. 3.454
37 — WASHER, Cable to Extension (7/32" 1.D.x 7/16" O.D.) ........... 8,929
38 — COTTER PIN, Cable to Extension {1/16"x 1/2") . ............... 8.938
39 — WASHER, Cable Mtg. Brkt, (11/32" |.D,x3/4" OD.)............. 8.929
40 — NUT, Cable Mig. Brkt. (5/16"-18) . .. .o i it it it et e i e 8.915
41 — BOLT, Cable Mtg. Brkt. (5/16"=18 x5/8%) . . . ... ... .. ... 8.900
42 — BRACKET, Throttle Cont. Cable Mtg. (4 B.C.) ....... ... ... .... 3.459
43 — SPRING, Throttle Cont. Return . . .. .o i it it i et e e it e s 3,459
44 — BRACKET, Throttle Cont. Cable Mtg. (2 B.C.) ....... ... vt 3.459
45 — EXTENSION, Carb. Lever . .. .. .. ... .. .. it i, 3.454
46 — HOSE, Carb. to Vacuum Reservoir. . . . v v v v v v vttt en oo san e 3.765
47 — TANK, Carb. Vacuum Reserve . ... ... ... ... ..., 3.765
48 — CABLE ASM., Downshift Contral . .. . . ... . ... ... ... ... ..., 4.050
49 — CLIP, Downshift Cont, Cable to Brkf. . ......... ... ... 4,060
50 - SEAL, Downshift Cont. Cable to Trans. . ... ... ivivin e, 4.047
51 — BRACKET, Downshift Cont. Cable .. .. .... ..t iierenennnnn 4.060
52 — CLIP, Lever Rod to Carb., (Upper Rod End)} (1971). .o v v v ie v e vnvnn e 3.430
53 — RETAINER, Throttle Control Cable to Dash Insulator. . . oo v v v v vn v 3.430

GHOUP 3.000 ILLUSTRATION 11




FIREBIRD

PARTS CATALOGUE

1972 FIREBIRD ACCELERATOR LINKAGE

Key Part Name

1 — CABLE ASM., Throttle Control

2 — RETAINER, Throttle Cable to Dash Insulator, . . .

3 — ROD ASM., Accelerator Pedal

4 — REINFORCEMENT, Pedal (Exc. M~40 H.T.) ....

5 — REINFORCEMENT, Pedal ..............
6 — SWITCH, Downshift Control

............

7 — SCREW (1/4°=14 x V/2'). . ..o,
8 — SCREW (1/4"—14 x 1") ., ..., ... ...
9 — PEDAL, Accelerator. . .. ..............
10— PIN, Pedal Rod Clevis. .. .............

11 — SPRING, Pedal Tension to Contral Rod. . ...
12 — SUPPORT, Accelerator Pedal Rod. ........
26 — ANCHOR, Throttle Control Return Spring . . .
27 — SPRING, Throttle Control Retumn . ... .. ...
28 — RETAINER, Carb. to Accel. Control Lever Rod . . .
29 — BOLT, Brkt. to Manifold (3/8"=—16 x 2-3/4") ..

Group No.

- 3.430
3.430
- 3.431
3.452
- 3.452
.. 4,057
. N.S.
. 8.977
. 3.451
. 3.452
. 3.459
.. 3.452
.. 3.459
.. 3.459
3.430
8.900

GROUP 3.000 ILLUSTRATION 12

Key Part Name

30 — SUPPORT, Accelerotor Pedal Rod.........
31 — ROD, Carb. to idler Lever . . . ... .......
32 — BRACKET, Downshift Cable.............
33 — LOCKWASHER (3/8"). . v v veiini
34— NUT (3/8"=18) ... .o it i iii e
35 — CLIP, Carb. to Accelerator Cont. Lever Rod . ..
36 — RING, Idler Lever ("E" 3/8")...........

37 — SLEEVE, Accel. Lever Stud

38 — LEVER, Throttle Control idler .. .........
39 — LEVER, Trans. Throttle Valve Control . ... ..
40 — STUD, Accel. Control lever, ... .........
41 — STUD, Accel. Cable to Carb. Lever Ball . ..
A2—=NUT (1/4"=20) .. ... ivii i,

43 — BRACKET, Throttle Control Cable Mtg.

44 — SPRING, Throttle Control Return . . .. .. ...

Group No.

.. 3.452
.. 3.430
. 4.060
. 8.931
.. 8.915

3.425

. 8.934
.. 3.463
.. 3.463
. 4.050

.. 3.452
.. 8.915
.. 3.459
.- 3.459




GM

8 FIREBIRD FUEL SYSTEM

1967-6
Key Port Name Group No.
1 — PIPE ASM., Fuel Main (5/16" I.D.). . . . .. .. 8.964
2 — PIPE ASM,, Fuel Return (1/4" 1.D.) . .. .. .. 8.964
3 — CLIP, Vapor Return Pipe (1/4"). . . . ... ... N.S.
4 — CLIP, Vapor Return Pipe . . . ... ....... 3.162
5 — CLIP ASM,, Fuel Pipe . . ............ 3.162
6 — CLIP, Fuel & Brake Pipe . . . . ... .. .. .. N.S.
7 — CLIP, Vapor Return Pipe to Fuel Pipe . . . . ... 3.162
8 —CLIP,Fuelline . ................. 3.162
9 — WIRE ASM., Fuel Tank Extension . . . .. .. .. 2.480
10 — COVER, Fuel Tank Filler Neck Tube . . ... .. 12.945
11 — CAP, Fuel Tank Filler . . .., ., ... ...... 3.028
12 — EMBLEM, Fuel Tank Filler Door . . . . .. .. .. 12.945
13 ~ DOOR & HINGE ASM., Fuel Tank Filler. . . . . 12,945
14 — HOSE, Fuel Tank Tube Protector. . . . . . . . .. 12.945
15 — RETAINER, Fuel Tank Filler Neck Tube . . . . .. 12,945
16 — NECK ASM., Fuel Tank Filler . . . ... . ... 12.945
17 =~ INSULATOR, Fuel Tank Anti-Squeak . . .. ... N.S.
18 —TANK, Fuel . . . . ... i 3.001
19 — INSULATOR, Fuel Tank . . v v v v v v v v 0w v s N.S
20 — BOLT, Fuel Tank Supt. Strap . . . . .. ... .. 3.023
21 — SPACER, Fuel Tank Supt. Strap. « . . v v v o o N.S.
22 — NUT, Fuel Tank Supt. Strap .+ o v v v v v v W 3.023
23 — STRAP, Fuel Tank Support . . ... ....... 3.022
24 — GASKET, Qutlet Fittings to Tank. . . . . .. .. 3.112
25 — GAUGE ASM., Fuel (Tank Unit) . . . ... ... 3.107
26 — CAM, Outlet Fitting to Tank . . . . . . ... .. 3.107

GROUP 3.000 ILLUSTRATION 13

FIREBIRD

PARTS CATALOGUE

Key Part Name Group No.
27 — RESTRICTOR, Vapor Return Hose (400) . .. ... 3.163
28 — CLAMP, Vapor Return Hose (1/2"Red) . . .. .. 3.162
# ngirlagk;os-\{%o; Re.m.m ) T”?e ......... 3.163
30 — HOSE, Tank to Fuel Pipe (5/16"1.D.) . . .. ... 3.163
31 ~ CLAMP, Fuel Hose (9/16"8Black}). . .. ... .. 3.162
32 — SLEEVE, Fuel Pipe Rear Hose . . . . .. ... .. 3.163
33 — PIPE ASM., Fuel Pump to Carb. (5/16"1.D.). . . . 8.964
34 — GASKET, Fuel Pump to Timing Chain Cover . . . .  3.904
35 — FUEL PUMP, Package . . . . . . . ... ... 3.900
36 — WASHER, Fuel Pump to Housing . . . . ... ... 3.901
37 — BOLT, Fuel Pump to Housing (5/16"-18 x 1-1/8") . N.S.
38 — WASHER, Fuel Pump to Timing Chain Cover . . . . 3.901
39 — BOLT, Fuel Pump to Timing Chain Cover., . . . . . 3.901
40 — HOSE, Front Pipe to Rear Pipe

(5/16" 1.D. x 5-3/8") . . . ... .. .. ... 3.163
4] — HOSE, Fuel Pump to Front Pipe

(516" LD x 9= 2N L L L 3.163

42 — CLAMP, Fuel Hose (5/8" Green). . . . . ... .. 3.162
43 — HOSE, Return Pipe Connector

(/4" LD x 7=3/4") . .o v i i it i 3.163
44 — CLAMP, Vapor Return Hose

(/2% e e e e e e 3.162
45 — HOSE, Return Pipe Connector

(/4" 1D, x 7=3/4") . ... ... .. 3.163
46 — HOSE, Fuel Pump to Fuel Pipe

(9/32" LD x 12-1/2" . ... oL ..., 3.163




FIREBIRD

PARTS CATALOGUE

GM

1968-69 6-CYL. ENGINE 1-BBL. CARS.

Key Part Name Group No.
1 — NUT, Air Cleaner to Carb. (1/4"-20 Wing). . . . 8.920
2 — CLEANER & SILENCER, Carburetor Air.....,. 3.402
3 — GASKET, Air Cleaner to Carburetor. . ....... 3.403
4 — BRACKET & PIPE ASM., Crankcase Vent...... 1.762
5 —~ HOSE, Crankcase Vent to Air Cleaner

(3/4" I.Dex 1" OD X 7™ v v v i v inn v 1.762
6 — CLAMP, Crankcase Hose to Air Cleaner & Vent
PIPE e e et e e 1.750

7 — SENSOR PKG., Air Cleaner Thermal Vacuum. . . 3.410
8 — DIAPHRAGM PKG., Air Cleaner (On Snorkle). . 3.410
9 — VALVE ASM., Air Cleaner Motor Yacuum Check 3.278
10 — HOSE, Check Valve to Elbow (1-1/4" long) . .. .962
11 — SCREW, Pre-Heater Shroud to Mtg. Brkt.

(F10-16 x 5/8" Hex. Hd.) e v v v e v v v e ... 8.977
12 — DUCT, Carb. Air Pre-Heater to Air Cleaner . .. 3.417
13 — CLAMP, Pre=-Heater Duct to Shroud=Keystone , . , 3.417
14 — SHROUD ASM., Carb. Air Pre~Heater. .. ... .. 3.417
15 — ELBOW, Air Cleaner Vac. Hose to Manifold . . . 3.278

1968-69 6-CYL. ENGINE 4-BBL. CARB.

Key Part Name Group No.
1 — NUT, Air Cleaner to Carb (1/4"-20 Wing). . . .. 8.920
2 — CLEANER & SILENCER, Carburetor Air....... 3.402
3 — GASKET, Air Cleaner to Carburetor. ........ 3.403
4 — STUD, Air Cleaner Asm. to Carburetor

(1/4"<20 x 5™, . . ii e e e 3.403
5 = BRACKET & PIPE ASM., Crankcase Vent. ... .. 1.762
6 — HOSE, Crankcase Vent to Air Cleaner
(34D x 1"OD. X 7" e 1.762
7 — CLAMP, Crankcase Hose to Air Cleaner &
Vent Pipe . . . ... it iinnnannn., 1.750

8 — SENSOR PKG., Air Cleaner Thermal Vacuum. . . 3.410
9 — DIAPHRAGM PKG., Air Cleaner (On Snorkle) . . 3.410

10 — FITTING, Air Cleaner Motor Vac, Hose . . . ... 3.278
11 — SHROUD, Carb. Air Pre—Heater = Inner....... 3.417
12 — SHROUD, Carb. Air Pre-Heater - Outer .. . . .. 3.417
13 — SCREW, Carb. Air Pre-Heater Shroud Asm. to

Exh. Manifold (F10-16 x 5/8" Hex. Hd.). ... 8.977
14 — CLAMP, Air Pre~Heater Duct « .. .cv v 3.417

15 — DUCT, Air Pre-Heater Shroud to Air Cleaner, . . 3.417

1968.72 8-CYL. ENGINE 2 & 4 BBL. CARBS.

1 — SENSOR PKG., Air Cleaner Thermal Vacuum., ., 3.410
2 ~ HOSE, Crankcase Vent Pipe to Air Cleaner. . . . 1.762
3~ PIPE, Crankcase Vent, . . .. .o e vi oL, 1.742
4 — FITTING, Air Clecner Vac. Hose to Manifold . . 3.278
5 — NUT, Air Cleaner to Carb. (1/4"~20 Wing). . .. 8,920
6 —~ DIAPHRAGM PKG., Air Cleaner (On Snorkle). . 3.410
7 — CLEANER & SILENCER, Carburetor Air....... 3.402
8 — GASKET, Air Cleaner to Carburetor. . ....... 3.403
9 ~ STUD, Air Cleaner Asm. to Carburetor . .. .... 3.403
10 — DUCT, Carb. Air Pre-Heater to Air Cleaner ... 3.417
11 — CLAMP, Air Pre-Heater Duct . .. .......... 3417
12 — NUT, Air Pre-Heater Shroud to Cyl.
Head (3/8"-16 Hex. Hd.) . .« v v v vvn v ns 8.915
13 = SHROUD ASM., Carburetor Air Pre-Heater . . .. 3.417
14 — ELBOW, Air Preheater (Firebird), . ... ....... 3.417

15 = DUCT, Air Preheater to Cleaner (Firebird). .. ... 3417
16 — GASKET, Air Cleaner to Vent Switch Valve
- 3.403

1968-72 CARBURETOR AIR CLEANERS & AIR PRE-HEATERS

GROUP 3.000 ILLUSTRATION 14




PARTS CATALOGUE

NOTES




FIREBIRD

g PARTS CATALOGUE

GROUP 3.000 ILLUSTRATION 16



PARTS CATALOGUE

Key

3.610
3.608
3.609
3.701
3.705

O Q2 PO

A 3613

B 3708
3.704

3.704
C 3.708

3.706
3.706
E 3708

1 3.609
3.609
3.609
3.609
3.609
3.701

E- XSS

5 3.705
3.705

A 3613
B 3708

c 3.708
3.704
3.704
3.708
3.706
3.706
3.706
F 3708

mo

1 3.610
3.610
2 3.609
3.609
3.609
35608
3.609

4 3.702

Groug No.

aty.

Part No.

1967-68 FIREBIRD EXHAUST SYSTEMS

Description

O.H.C. SIX-CYLINDER EXHAUST ~
1 BARREL CARBURETOR

o — N et et s

—t s s

O.H.C.

= et bt b e

AR

— s b et s s

EXHAUST PARTS

9789096
9777669
9789701
9789773
9796870

FLANGE, Exhaust Pipe
PIPE, Exhaust - Front
PIPE, Exhaust - Rear
MUFFLER, Exhaust
PIPE, Muffler Tail

ATTACHING PARTS

9777812

9784415
3908360

3930087
9784415
3892790
1362006
9429462
9784415

BOLT, Flange to Manifold
(3%"-16x 2")

CLAMP PKG., Hanger to Pipe
1‘367—HANGER ASM., Exhaust

HANGER ASSY., Exhaust Pipe
CLAMP PKG., Muffler to Pipe
HANGER ASM., Tail Pipe
CLAMP, Hanger to Pipe
SCREW, Clamp to Hanger
CLAMP PKG., Muffler to Tail Pipe

SIX-CYLINDER EXHAUST —
BARREL CARBURETOR

EXHAUSY PARTS

9777678
9777716
9777668
9792647
9789700
9789774

9796870
9789907

Front (1967)
Front (1968)
Inter. (1967)

PIPE,
PIPE,

Exhaust -
Exhaust -
PIPE, Exhaust
PIPE, Exhaust - Inter. (1968)
PIPE, Exhaust - Rear

MUFFLER, Exhaust (25% in. Long

PIPE, Muffler Tail

(AT.
PIPE, Muffler Tail (S.T

)
J

ATTACHING PARTS

9777812
9784420

9784416
3908360
3930087
9784416
3892790
1362006
9429462
9784416

BOLT, Flange to Manifold

(3"-16 x 27)

CLAMP PKXG., Front Pipe to
Intermediate Pipe

CLAMP PKG., Hanger to Pipe

1967 HANGER ASM., Exhaust Pipe
1968 HANGER ASSY., Exhaust Pipe
CLAMP PKG., Muffler to Pipe
HANGER ASM., Tail Pipe

CLAMP, Hanger to Pipe

SCREW, Cltamp to Hanger

CLAMP PKG., Muffler to Tail Pipe

EIGHT-CYLINDER EXHAUST —
SINGLE & DUAL (DUAL SHOWN)

MR

[SRER

EXHAUST PARTS

9789096 *
9780260 t+
9777670 +
9777672 =
9781965 t
9781967 1
9777628

9789700
9789548

FLANGE, Exhaust Pipe (Dual)

FLANGE, Exhaust Pipe (Dual
PIPE, Exhaust - Front - R.H,
(Dual)
PIPE, Exhaust - Front - LH.
{Dual)
PIPE, Exhaust - Front - R.H.
(Dual)
PIPE, Exhaust - Front - LH. -
{Dual)

PIPE, Exhaust - Front (Single)
PIPE, Exhaust - Rear (Single)
RESONATOR, Exhaust - R.H. (Dual)

Key  Group No. Qty. Part No. Description
EIGHT-CYLINDER EXHAUST —
SINGLE & DUAL (DUAL SHOWN)
EXHAUST PARTS (CONTINUED)
3.702 1 9789549 RESONATOR, Exhaust - L.H.
{Dual)
5. 3.609 1 9797467  PIPE, Exhaust - Rear - R.H.
(Duat)
3.609 1 9789700  PIPE, Exhaust - Rear - LH.
(Dual)
6 3.701 1 9789772 MUFFLER, Exhaust (Dual)
3.701 1 9789774  MUFFLER, Exhaust (Single)
7 3.705 1 9796869  PIPE, Muffler Tail - R.H.
(Dual)
3.705 L 9796870  PIPE, Muffler Tail (Single)
8 3.705 19789703  PIPE, Muffier Tail - L.H. (Dual)
9 3,705 1 9789850  EXTENSION, Tail Pipe - Right
3.705 1 9789851  EXTENSION,Tail Pipe - Left
ATTACHING PARTS
A Cat907A 1 427559t BOLT, 6Hagge to Manifold - R.H.
(3"- )
3613 2 9777812 = BOLT, flange to Manifold - R.H.
(%16 x 1%")

B S.S. 2 5228711 BOLT, Flange to Manifold - L.H.
3.613 2 3829473 * sSTUD, Manifoid to Flange - L.H.
Cat.907A 2 3829086 * NUT, Stud to Manifold & Flange

C 3708 2 9784415  CLAMP PKG., Resonator to Pipe -

Front
D 3.708 2 9784416  CLAMP PKG., Resonator to Pipe -
Rear (Dual) .
3.708 1 9784416  CLAMP PKG., Hanger ta Pipe
(Single)
3.704 2 3908360  HANGER ASM., Exhaust Pipe
(Single & Dual) 1st Type Single
on 1967
Cat.907A AR 180081 BOLT, Bracket
3.706 2 3792287  NUT, Hanger to Frame - R.H.
3{,"-18) (Dual)
3.706 1 9785977  HANGER, Pipe & Muffler (8-Cyl.
Single) i2nd Type on 1967)
3.706 1 9785977 1968 HANGER - Single
3.704 1 9785976  BRACKET, Pipe & Muffler Supt.
(8-Cyl. Single) (2nd Type on 1967)
3.704 1 9777300 BRACKET, Muffler Supt. to Pipe
Brkt. (8-Cyl. Single) (2nd Type
on 1967)
E 3708 2 9784416  CLAMP PKG., Pipe to Muffler
(Dual),
3.708 1 9784416 (CSLAMP) PKG., Pipe to Muffler
ingle
F 3708 2 9784415 CLAMP PKG., Muffler to Tail Pipe
(Dual)
3.708 1 9784415 ?SLAhIIIP')PKG., Muffler to Taii Pipe
ingle

G 3.706 1 3892790  HANGER ASM., Tail Pipe - R.H.

(Single & Dual)

3.706 1 3892789 P(ié\NG)ER ASM., Tail Pipe - LH

ual

3.706 2 1362006  CLAMP, Hanger to Pipe

3.706 2 3818073  NUT, Hanger to Frame - Left
14"-20 Blind)

3.706 2 9429462  SCREW, Tail Pipe Clamp
(#209x 114"

H 3708 2 9784415  CLAMP PKG., Extension (Also
Incl. in Ext. Pkg.)
* = Exc. 400 Eng. with HO or Ram Air

t — With 400 Eng. HO or Ram Air

GROUP 3.000 ILLUSTRATION 17




PARTS CATALOGUE

© @

8-CYL. DUAL

1969 FIREBIRD EXHAUST SYSTEMS

ADATIN A ANA 1 L LT M ATIAR AN



GM

Key

ON o ) RO

GI W R —

[= NS NILN,N )

Ow

(1Y

Group No. Qty. Part No,

0.H.C. SIX-CYLINDER EXHAUST
1-BARREL CARBURETOR

EXHAUST PARTS
3.610 1 9789096  FLANGE, Exhaust Pipe
3.609 1 9777669  PIPE, Exhaust - Front
3.705 1 9796870  PIPE, Muffler Tail
3.609 1 9789701  PIPE, Exhaust - Rear
3701 1 9789773  MUFFLER, Exhaust
ATTACHING PARTS
3.613 2 9777812  BOLT, Fiange to Manifold -
(3"-16 x 2"}
3.708 1 9784415  CLAMP PKG., Muffler to Tail Pipe
3,706 1 9798848  SUPPORT ASM., Tail Pipe
3.706 1 1362006 CLAMP, Tail Pipe Support
3.706 2 9429462  SCREW, Clamp _
3.704 1 3930087 HANGER ASM., Exhaust Pipe
3.708 1 9784415 CLAMP PKG., Muifier to Rear
Exh. Pipe
3.708 1 9784415  CLAMP PKG., Tail Pipe
O.H.C. SIX-CYLINDER EXHAUST
4-BARREL CARBURETOR
EXHAUST PARTS
3.609 1 9792647  PIPE, Exhaust - Intermediate
3.705 1 9796870  PIPE, Muffler Tail
3.609 1 9777716  PIPE, Exhaust - Front
3.609 1 9789700  PIPE, Exhaust - Rear
3.701 1 9789774  MUFELER, Exhaust
ATTACHING PARTS
3.613 2 9777812  BOLT, Flange to Manifold -
(%-16 x 2")
3.708 1 9784416  CLAMP PKG., Muffler to Tail Pipe
3.706 1 9798848  SUPPORT ASM., Tail Pipe
3.706 1 1362006 CLAMP, Tail Pipe Support
3.706 2 9429462  SCREW, Clamp _
3.708 1 9784420 CLAMP PKG., Front Pipe to
Intermediate Pipe
3.704 1 3930087 HANGER ASM., Exhaust Pipe
3.708 1 9784416  CLAMP PKG., Exhaust Pipe
3.708 1 9784416  CLAMP PKG., Muffler to Pipe
EIGHT CYLINDER — SINGLE EXHAUST
EXHAUST PARTS
3.609 1 9784392  PIPE, Exhaust - Front
3.705 1 9796870  PIPE, Muffler Tail
3.609 1 9789700 PIPE, Exhaust - Rear
3.701 1 9789774  MUFFLER, Exhaust
ATTACHING PARTS
3.613 2 9777812  BOLT, Flange to Manifold
3.708 1 9784415  CLAMP PKG., Muffler to Tail Pipe
3.706 1 9798848  HANGER ASM., Tail Pipe
3.706 1 1362006 CLAMP, Tail Pipe Support
3.706 2 9429462  SCREW, Clamp
3.613 2 3760425 STUD, Manifoid to Flange
S.S. 2 1361640  NUT, Stud to Manifold & Flange
3.704 1 9785977 HANGER ASM., Exhaust Pipe
3.708 1 9784416  CLAMP PKG., Front to Rear Pipe
3.708 1 9784416  CLAMP PKG., Exhaust Pipe to
Support
3.704 1 9777300  BRACKET, Exhaust Pipe Support -
Upper
3.704 1 9785976  BRACKET, Exhaust Pipe Support -

Description

Lower

Key

FIREBIRD

PARTS CATALOGUE

Group No.
EIGHT CYLINDER — SINGLE EXHAUST

Cat.907A

~NCy W

$.S
F

mo

(2]

3.708

Qty.

2
2

L

Part No.

ATTACHING

1969 FIREBIRD EXHAUST SYSTEMS — EXC. 303 ENGINE OR RAM AR V

Description

PARTS

(CONTINUED)

180081
274218

9784416

BOLT, Upper to Lower Bracket
NUT, Bolt to Upper & Lower
Bracket

CLAMP PKG., Muffler to Rear
Exh. Pipe

EIGHT CYLINDER — DUAL EXHAUST

3.610
3610

3.609
3.609
3.702
3.609
3.705
3.610

3.610

3.609
3.609
3.702
3.609
3.701
3.705
Cat907A

3.613

3.704

3.708
3.706
3.706
3.706
3708
3.708

Cat.907A
3.613

S.S.

3.708

3.706
3.706
3.706

GROUP 3.000 [LLUSTRATION 19

1

—

2
2

[ Ty N Y

EXHAUST PARTS

9798886
5785096

9781965
9797132
9789548
9797467
9796869
9798886

9789096

9781967
9796600

9789549
9783700
9789772
9796797

ATTACHING
427559

9777812

3930087

9784416
9798848
1362006
9429462
9784415
9784416

454906
3760425

1361640

9784415

9798849

1362006
9429462

FLANGE, Exhaust Pipe - RH. -
With 400 Eng. HO or Ram Air |V
FLANGE, Exhaust Pipe - R.H. -
exc. 400 Eng. with HO or
Ram Air [V

PIPE, Exhaust - Front - R.H. -
With 400 Eng. HO or Ram Air WV
PIPE, Exhaust - Front - RH. -
exc. 400 Eng. with HO or

Ram Air IV

RESONATOR, Exhaust - R.H.
PIPE, Exhaust - Rear - R.H.
PIPE, Muffler - Tail - R.H.
FLANGE, Exhaust Pipe - L.H. -
With 400 Eng. HO or Ram Air IV
FLANGE, Exhaust Pipe - LH. -
exc. 400 Eng. with HO or

Ram Air IV

PIPE, Exhaust - Front - L.H. -
With 400 Eng. HO or Ram Air IV
PIPE, Exhaust - Front - L.H. -
exc. 400 Eng. with HO or

Ram Air IV

RESONATOR, Exhaust - LK,
PIPE, Exhaust - Rear - L.H.
MUFFLER, Exhaust

PIPE, Muffier Tail - L.H.

PARTS

BOLT, Flange to Manifold

with 400 Eng. HO or Ram Air IV
BOLT, Flange to Manifold -
exc. 400 Eng. with HO or
Ram Air |V

HANGER ASM., Rear Exh, Pipe to
Resonator

CLAMP PKG., Exh. Pipe Hanger
SUPPORT ASM., Tail Pipe - RH.
CLAMP, Tail Pipe Support
SCREW, Clamp

CLAMP PKG., Muffier to Tail Pipe
CLAMP PKG., Muffler to Rear
Exh. Pipe

BOLT, Flange to Manifold -
With 400 Eng. HO or Ram Air |V
STUD, Flange to Manifold -
exc. 400 Eng. with HO or

Ram Air IV

NUT, Stud to Manifold -

exc. 400 Eng. with HO or

Ram Air

CLAMP PKG., Exhaust Pipe to
Resonator

SUPPORT ASM., Tail Pipe - L.H.
CLAMP, Tail Pipe Support
SCREW, Clamp




A ] FIREBIRD

PARTS CATAINGRUE

8 CYL. SINGLE (2) ‘ ﬁ'(,s VA 7
G &
2 rfl‘

\ . 5 ’ g g
\ £43 < .
N _INGR A7 8 CYL. DUAL
> 6 /
—_
f

1970-72 FIREBIRD EXHAUST SYSTEMS

GROUP 3.000 ILLUSTRATION 20




GM

Key

W N

AR P W R

Group No. Qty. Part No.

Description

SINGLE EXHAUST SYSTEM

3.609
3.701

3.705
3.705

3.609
3.609
3.611
8917

3.708

3.708
3.706
3.706

3.706
8.977

3.706
8,977

3.704
3.706
3.706

8.917

3.706
3.708

1
1
1
1

3972209
3984559

3984558
3992575

PIPE, Exhaust
MUFFLER, Exhaust

PIPE, Tail (1970)
PIPE ~ TAIL {1971)

ATTACHING PARTS

Ll e

3890382

EXTENSION, Pipe to Mfid. (1970)

3748781 EXTENSION, Pipe to Mfid. (1971.72)

3131062

RING, Pipe to MId. Sealing

9413322 NUT, Pipe to Mild. (3/8"-16)

3983049

3992572
3996317
3996318

3972221
9416928

3983053
9419402

3983052
3996317
3996318
9419402

3972221
1396600

CLAMP, Muffler to Hanger
(Upper)

CLAMP, Muffler to Hanger
(Lower)

BRACKET, Muffler Hanger
(1971-72)

INSULATOR, Muffler Hanger
(1971-72)

SCREW, Hanger to Frame
SCREW, Upper to Lower
Clamp (5/16"-18 x 1 1/4")
HANGER, Tail Pipe
SCREW, Hanger to Frame
(5/16"-18 x 3/4")
SUPPORT, Muffler
BRACKET, Muffler Hanger
INSULATOR, Muffler
Hanger

SCREW, Supt. to Muffier
(5/16"-18 x 3/4")

SCREW, Hanger to Frame
CLAMP PKG., Pipe to
Muffler (2 1/4")

EIGHT CYLINDER—SINGLE EXHAUST

3.609
3.609
3.609
3.701
3.705
3.705

3.613
3.613
3.023
3.708
3.708
3.708
3.704
3,706
3.706

3.706
8.977

3708
3.708
3.708

1

bt bt et ot s

480420
430428
480426
481724
485532
481526

PIPE, Crossover

PIPE, Intermediate
PIPE, Rear

MUFFLER, Exhaust (2 Bbl.)
PIPE, Tail

EXTENS ION, Tail Pipe

ATTACHING PARTS

— e

3760425
483543

1361640
5721563
1396600
3983052

433775
3996317
3996318

3972221
9419402

1396600
3983049
3992572

STUD, Pipe to Mfld. (1970)

STUD, Pipe to Mfld. (1971-72)
NUT, Pipe to Mild. (3/8"-16)

CLAMP PKG., Crossover Pipe
212"

CLAMP PKG., int. to Rear
Pipe (2 /4"

SUPPORT, Muffler
SUPPORT, Muffler - L.H.
2 Bbl, Exc. Formula 350
(1971-72)

BRACKET, Muffler Hanger
INSULATOR, Muffler
Hanger

SCREW, Hanger to Frame
SCREW, Support to Muffler
(5/16"-18 x 3/4'

CLAMP PKG., Pipe to
Muftler (2 1/4")

CLAMP, Muffler to Hanger
(Upper)

CLAMP, Muffler to Hanger
(Lower)

1970-72 FIREBIRD EXHAUST SYSTEMS

FIREBIRD

PARTS CATALOGUE
Key Group No. Qty. Part No.

Description

ATTACHING PARTS (CONTINUED)

3.706
3.706
3.706
8.977

G 3.706
8.977

3.708

— -

—

3996317
399318
3972221
9416928

3983053
9419402

1396600

BRACKET, Mutfler Hanger
INSULATOR, Muffler Hanger
SCREW, Hanger to Frame
SCREW, Upper to Lower
Clamp {5/16""-18 x 314
HANGER, Tail Pipe

SCREW, Hanger to Frame
{5/16"-18 x 3/4")

CLAMP PKG., Pipe to Ext,

2 /4"

EIGHT CYLINDER—-DUAL EXHAUST

1 3.609

3.609
2 3.609
3 3.701

3.701
4 3.705
5 3.705
6 3.609

7 3.609

8 3.705
9 3.705

A 3613
3.613
3.023

8 3.708
C 3708

D 3.706
8.977

3.708
3.708
3.708

3,706

8.977

Foo3.613
3.613
3.023
8,900

GROUP 3.000 ILLUSTRATION 21

1
1

1

B ORI CVORLUIE XY

~n N

~

v

LN )

480422
480429
480426

481724
484965

484965

481721
481525

480424
430431
430427
481722

481526
481525

PIPE, Exhaust - Front - R.H.
(Exc. Ram Air}

PIPE, Exhaust - Front - R.H.
(Ram Air)

PIPE, Exhaust - Rear - R.H.
(AID

MUFFLER, Exhaust - (1970)
MUFFLER, Exhaust -
(1971-72)

MUFFLER, Exhaust - 4 Bbl. (1970)
PIPE, Tail - R.H. (Al])
EXTENSION, Tail Pipe -

4 Bbl.

PIPE, Exhaust - Front -
L.H. (Exc. Ram Air)

PIPE, Exhaust - Front -
L.H. (Ram Air)

PIPE, Exhaust - Rear -

L.H. (All)

PIPE, Tail - L.H. (All)
EXTENSION, Tail Pipe -2 8bl.
EXTENSION, Tail Pipe -4Bbl.

ATTACHING PARTS

3760425
483543
1361640
9420462
1396600
1396600

3983053
9419402

1396600
3972221
3983049

30572

3996317
399318

9416928

3760425
483543
1361640
9420462

STUD, Pipe to Mfid. (1970)
STUD, Pipe to Mfid. (1971-72)
NUT, Pipe to Mfid.

BOLT, Pipe to Mfld.

CLAMP PKG., Frt. to Rear
CLAMP PKG., Pipe to
Muffler-

HANGER, Tail Pipe

SCREW, Hanger to Frame
(5/16"'-18 x 3/4")

CLAMP PKG., Pipe toExt.
SCREW, Hanger to Frame
CLAMP, Muffler to Hanger
(Upper)

CLAMP, Muttier to Hanger
(Lower)

BRACKET, Muffler Hanger
INSULATOR, Muffler

Hanger

SCREW, Upper to Lower
Clamp (5/16"-18 x 1 1/4"
STUD, Pipe to Mfid. (1970)
STUD, Pipe to Mfld. (1971-72)
NUT, Pipe to Mfid. (Exc.
BOLT, Pipe to Mfid. (Ram Air}




PARTS CATALOGUE

1967-68 CRUISE CONTROL SYSTEM

GROUP 3.000 ILLUSTRATION 22




FIREBIRD

GM

PARTS CATALOGUE

Key Part Name Group No.
1 — TEE, Cruise Control Hose Vacuum Source-3 Way .. .............. 3.885
2 — HOSE, Tee to Regulator (7/32" x 39") .. ... ... .. ... ... 3.885
3 — CHAIN ASM., Cruise Control-Bead . .. ... ..... ... . ......... 3.885
4 — SERVQO ASM., Cruise Control Vacuum ., .. ... ... ... ... ....... 3.887
5 — NUT, Servo to Mounting Bracket (1/4"<20) .................. 8.915
6 — HOSE, Tee to Servo (9/32" x @ 1/4") .. .. . . i 3.885
7 — REGULATOR ASM., Cruise Control . .. . v v it it e o 3.885
8 — CABLE & CASING ASM., Speedometer-Upper . ... .............. 4.342
9 — CABLE & CASING ASM., Speedometer-lower . .. ... ............ 4.342
10 — CLIP, Speedometer Cable . ... . ... ... ... ... ... .. ... .. ..., N.S.
11 — STRAP, Cruise Control Switch Hose to Wire Harness . .. . ........... 3.885
12 — NUT, Cable Clip to Fender Skirt (53/16"-18) ... ... ... ... 8.915
13 — HOSE, Tee to Release Switch (7/32" x 53") ... ... .. .. ... ... 3.885
14 — SCREW, Regulator to Brkt, (1/4"-20 x 1/2") . ................. 8.977
15 — BRACKET, Cruise Control Regulator . . ... . ... ... . ... 3.885
16 — NUT, Regulator Bracket to Skirt (5/16"~12 *'U’" Shape) .. .......... 8.921
17 — SCREW, Regulator Bracket to Skirt (5/16"=12x 5/8") . .. .......... 8.977

18 — HOSE, Regulatar to Tee ($/32" x 7 3/4") . .. ... . ... 3.885
19 — TEE, Cruise Control Vacuum Hose Release Switch .. .. ......... ... 3.885

20 — BRACKET ASM., Cruise Control Servo Support . ... ..o v oo v 3.885

21 — SCREW, Servo Bracket to Power Unit Brkt, (1/4"-20x 1/2%) .. ... ..... 8.977

22 = BOLT, Rocker Arm Cover ., . ..ottt e 0.413

23 — BRACKET, Cruise Control Power Servo . . ... .. ... ... . ... ... 3.885

24 — CLIP, Regulator Hose to Serve Supt. Brkt. . ... ... .. .. ... ... ... N.S5.

25 — BOLT, Carb. Lever Extension (1/4"-20x 3/4") . ........ T, 8.900

26 — WASHER, Carb. Lever Extension (11/32" [.D. x 3/4" O.D. x 3/32") . ... 2.277

27 — CLIP, Bead Chuin to Carb, Extension ... ... ... ... ........... 3.885

28 — SPRING, Throttle Control Return . .. .. .o i i i 3.459

29 — EXTENSION, Carb. Lever (4 Holes) (326-2 B.C.) . .............. 3.454

30 — BOLT, Carb. Lever Extension (1/4"-20 x 5/8") . ............... 8.900

31 — EXTENSION, Carb. Lever (3 Holes) (326-4B.C.) .. .............. 3.454

32 — EXTENSION, Carb. Lever (400~4 B.C.) ... ......... ... ....... 3.454

33 — LEVER & SWITCH ASM., Direction Signal . .. ....... ... .. ...... 3.887

34 — SCREW, Lever to Switen (f8-32 x 5/8") ... ... .. ... ... 8.977

35 — CLIP, Stop Light Switch to Bracket .. .. .. ... . ... ... .. ...... 2.447

36 — LOCKWASHER, Striker to Pedal (5/16") ... .. ... ... ... ... 8.931

37 — NUT, Striker to Pedal (5/16"-18) . . ... .. .. ... . .. ... 8.915

38 — BOLT, Striker to Pedal (5/16"=18 x 7/8") . .. ..o ... 8.900

39 — SWITCH ASM., Stop Light & Cruise Control Release ... .......... 2.447

40 — STRIKER, Cruise Control Vacuum Release Valve (S.B.)............. 3.880

41 — BRACKET, Cruise Control Vacuum Release Valve .. ... ........... 3.880

42 — CLIP, Release Switch to Bracket . .. ... .. .. ... ... ... ... 3.885

43 — SWITCH ASM., Cruise Control Vacuum Release ... ............. 3.887

44 ~ BOLT, Valve Bracket to Pedal Bracket (5/\6"—18 = 3/4" L, 8.900

45 — WIRE ASM., Cruise Control . . ... . . .. ... . e i 3.887

46 — STRIKER, Cruise Control Vacuum Release Valve (PB.) . ........... 3.880

47 — SHIELD, Cruise Cont. Engage Switch Wire {Tilt Wheel) .. .. ... ... ... 3.885

48 — SHIELD, Cruise Cont. Engage Switch Wire (Exc. Tilt Wheel) ... ... ... 3.885

49 — GROMMET, Speedo Cable Through Dash = 2" Wide .. .. .......... 9.775

50 — GROMMET, Cruise Control Regulator Bracket ... ............ 3.885

1967-68 CRUISE CONTROL SYSTEM

GROUP 3.000 ILLUSTRATION 23



FIREBIRD

PARTS CATALOGUE

1967-69 CRUISE CONTROL REGULATOR

Key Part Name Group No.
1 — GEAR, Cruise Control Speedometer .. ............ccuv.uv... 3.885
2 ~ PIN, Cruise Control Speedometer Gear. . .. ... ............... 3.885
3 — VALVE BODY ASM., (w/Magnet) Regulator . . ... .vvvvn ... 3.887
4 — HOUSING, Cruise Control Regulator . ... .................. 3.885
5 — BEARING, Cruise Control Regulator Drive Screw .. ....vv.uu.... 3.885
6 — GEAR, Cruise Control Governor Shaft . .. ... ... ... ... 3.885
7 =RING, Carrier Retainer . .ottt iin ittt inenennsennn 3.885
8 ~ CARRIER ASM., (w/Weight) Regulator ... ................... 3.885
9 — SHAFT, Cruise Control Govemor ... vvvsvivi e ieieenne 3.885
10 — WASHER, Cruise Control Governor = Spring v .. v v v vv v in v v v nn 3.885
11 — WASHER, Cruise Control Governor = Plain . ..o v oo veviv i et o 3.885
12 —RING, Cruise Control Govemnor Shaft Ret. . .. ... ............. 3.885
13 — BEARING, Thrust = (11 Balls) . ... ... it i i i inn 3.885
14 ~ CUP ASM,, Cruise Control Actualor. . . . .o v v vnm e i inee e 3.885
15 — SPRING, Regulator Govemor .. ... vii i i it iiins s 3.885
16 ~ CAP, Govemor SPring v v v v vt v v vs et tns it i oo et en et e 3.885
17 = SUPPORT ASM., Bearing .. ... ... ittt iinernnnnnsn 3.885
18 = SPRING, Actuator Pin ... it i i it i i i 3.885
19 — SLIDE, Cruise Control Actuator Pin . o v i it v v i it v i e v eann 3.885

20 — RESTRICTOR, Cruise Contro! Regulator Varichle . .. .. .. ......... 3.885

21 —FILTER, Intake .. ..t i s e e e e 3.885

22 — COVER ASM,, Regulatar .. . vttt i i it e i i e 3.885

GROUP 3.000 ILLUSTRATION 24



GM FIREBIRD
PARTS CATALOGUE

NOTES




A
o]
-
as
&
K
-
R

PARTS CATALOGUE

TRANS AM

HO OR RA

RAM AR IV

1969 FIREBIRD RAM AIR SYSTEM

STRATION 26

GROUP 3.000 ILLY




FIREBIRD

PARTS CATALOGUE

GM

1969 FIREBIRD RAM AIR SYSTEM

Key Part Name Part No. Group No
I — PANEL, Hood (Exc. Trans Am) .« .. v it it i ii vt cnn it sanoansenns 9797763 8.000
2 — HOUSING, Inlet to Hood Valve .. ........c..0ueu.us e 546082 3.415
3 — SEAL, Valve Housing to Hood o v v v v v v e vt i i et et neennneennoeasnon 9797623 3.415
4 ~ ORNAMENT, Hood Vent .. vt v vt et anaesetnnosssoossoansos 9794283R,H. - 9794284 H, 8.030
5 — DECAL, Hood Name "Ram Air’” ~Red ... ... ...ttt 9794722 8.030

“Rom Air” =White ... .. .. ... . i e 9794723 8.030
“Ram Air’' = Black ........ e e e e 9794721 8.030
6 — DECAL, Hood Name “Ram Air IV’ =Red . i i eviniinnonnnesans 9789042 §.030
“Ram Air IV =White . ...ttt onnenosnss 9789043 8.030
“Ram Air IV =Black . ... i i i 9789041 8.030
7 — PANEL, Hood (Trans Am) ., o vt it i it e ettt is i it i ianenn 546014 8.000
8 — ORNAMENT, Hood Vent ., .. vt iv v v ittt it nrannnnsnns 546257R.H. ~ 5462581 H, 8,030
9 —DUCT, Inner Panel . . .. . ...ttt ittt oansnnnas 546012R.H. - 546013L.H. 3.410

10 — BOLT, Cable to Plate (1/4"=20 x 1/2") 40t iu e e st tenesesaneenn 9419000 8.900

11 — WASHER, Cable to Plate (/32" {.D.x37/64" O.D) .. ...cvivrevrunn, - N.S.

12— CLIP, Cableto Baffle . ... iv it inni it iir it iieiin e - N.S.

13 — CABLE, Valve to Splice Brkt, . .. ..t ivi ittt iiiet i ennans 546524 3.415

14 — VALVE, Inlet to Hood . 4 4 v v ottt etiitesncnsssnneananosnanas 9798191 3.415

15 — SCREW, Bushing to Hsg. (F10-16 x 3/4") .. .4ttt rinnocnnnnens - N.S.

16 — RETAINER, Valve Shaft Bushing . . ... ... i, 9797419 3.415

17 — BUSHING, Infet Valve Shaft . . . . v i ittt ittt i nnasan 9797418 3.415

18 — WASHER, Ret. to Valve Hsg. (13/64" |.D.x 13/32" O.D)) . oo ivvvvvnnns - NS,

19 — TEE, Sensor Hose (3/16” x 3/16" x3/16%) . vv v v i nnen e 540581 3.415

20 — GROMMET, Inlet SensorHose ... ... 00 e e e [N 9797816 3.415

2] — BRACKET, Cable Mounting (2nd Type) .. .. .o v iv i v rnns e 546517 3.415

22 ~ CONNECTOR, Cable Splice (2nd Type) «vevevnvinrinnnenansaenns 546516 3.415

23 — SCREW, Bracket to Baffle (1/4"-20x 5/8") . v v v v i v i vt i tavarannanss - N.S.

24 — SET SCREW, Cable to Conn. (#8-32x 3/16") v o vt it it i e e eieeennnn 192208 8.975

25 — CONNECTOR, Infet Vae. Hose . . . ...ttt ittt en e 3923213 3.415

26 — HOSE, All Rom Air Vacuum (5/32" 1LD.) o v i ot i i i i 3830665 8.962

27 — SEAL, Baffle to Shroud (400 Exc. HO). . . .. oo . it it i it et ca e 9797913 3.410

SEAL, Boffle to Shroud (400 HO) . . . . .. o ittt it i ie it i e ecencnnns 9798027 3.410

28 — SENSOR ASM., Airtdnlet Thermal « e i v i vt vt innoeaonnans [ ‘e 5484242 3.415

29 — SHROUD, Air Inlet (400 Exc. HO). . . . o et it it it it i e iianaens 9798113 3.410

SHROUD, Air Inlet (400 HO) « o« « v v et e e ess e eeeeseaeaaannns 9798121 3.410

30 — NUT, Inlet Thermal Sensor . . . . . ... L i i it e 6484435 3.415

31 =NUT, Shroud to Hsg. « v v vt ittt i ettt et i io e eeanaoas 9428794 8.921

32 — JBOLT, Shroudto Carb. Hsg. . ..o v e e iienineennnnnn e 9797693 3.407

33 — DUCT, Preheater to Shroud ~ L.H, (Ram Air IV) ... ..... e 9798750 3.417

34 — CLAMP, Duct toShroud . .. ... ..o veanrnnn Vet it it et e e nn e 9792983 3.417

35 — SHROUD, Preheater (Ram Air) .« . v v v v i e et en e oenneneeenonenees 9794050 3.417

36 —SEAL, Bafflefo Hood . .. . . ..o it ii ittt i e e 544282 3.410

37 — BAFFLE, Hood Inlet {400 HO) ... ... ...ttt ittt i anann 546284 3.410

BAFFLE, Hood Intet (Ram Air). . . . . ... it ittt et raannns 546285 3.410

38 — SEAL, Clegner Element . . . .. .. v vivia e, ettt 9797438 3.410

39 — ELEMENT, Air Cleaner (Ram Air II=IV=-HO) ... .. ittt ittt ntnnnnas 6485167 3.410

40 — PLATE, Element Backing (Ram Air HI-IV=HO) ., ..., .0t rnncennnns 9797817 3.410

4] — GASKET, Cleanerto Carb, . .. v e v viveaennn et et 390452 3.403

42 — CAP, Vacuum Stud . o v v v i v vt v v ottt e e v et st et 9781338 3.764

43 — NUT, Shroud to Carb, {1/4"=20) . ... .ttt iinnnncncnnnn 9419844 8.921

44 — SCREW, Plate to Baffle {1/4"=20 x 5/8") .. .. vttt it it iineenneennn - N.S.

45 — PLATE, Element Backing . .« v v i v vt ittt it a e s e an e 9797817 3.410

46 ~ ELEMENT, Air Cleaner . . .. i i i vttt vnsannnronnnsorsssnansesan 46485167 3.410

47 — SCREW, Baffle to Panel (5/16" =12 x 5/8") . ... . ittt iiiennnnn 9422232 8.977

48 — LOCKWASHER, Baffle to Panel (5/16" Ext.) i i v is ie i i e ie s nannnns 138485 8.932

49 — BAFFLE, Hood Inlet (400 Exc, HO) . ... vt ii it it veteaennnns e 9797839 3.410

BAFFLE, Hood Inlet (400 HO). .. ....... P, e 9797838 3.410

S0 —~ DIAPHRAGM, AirCleaner . .. ... iv et ienneenrannennnnnns 6485087R,H. - 6485088L.H. 3.415

51 — SEAL, Baffleto Hood .. ....... Bttt e et e e 9798061 3.410

52 = SHROQUD, Preheater - lower . ......... Cr e v e ettt e et 9798520 3417

53 ~ BRACKET, Switch Harness Supt. o .o i ittt ii i e ciienanannn e 9798517 3.765

54 — PIPE, Crankease Vent .. .. vuvvu vt v inrirntennnannnnsnesnns 9798032 1.762

55 — DUCT, Preheater 1o SAroud . o v v v ot v ittt tn e it a it entsnnennes 9798524 3.417

56 =~ CLAMP, Duct to Shroud v v i vttt i i ittt te e e s ear e 9793132 3.417

57 = ELEMENT, Air Filter . ... ittt i ittt it ittt e it it e ennnnnns 6484966 1.745

58 — RETAINER, Filter Element . . v v i ettt ninnonesornnensennennsen 6420265 1.745

59 — ELBOW, Pipe Connecting » v v it vvnernernrannonessn eeeee e 9797827 1.762

60 — COVER, Preheater Shroud . o . v vr vt it it tenn e vennnnons e 9798518 3.417

61 — SHROUD, Preheater ~ Upp8r .. i o i v vt vin e i oo nnennnnennenns 9798519 3.417

62 — NUT, Control to Panel , . .... Lt et sttt e et e et 1231490 10.252

63 = DECAL, Inlet Control & o . vt ittt i it ittt i et eee i annnnnns 9798222 3.415

64 — CONTROL, Airlnlet .ottt it ittt setneeinsneneenns 346527 3.415

65 — GROMMET, Cable Thru Dash (2nd Type) .. ... vviiiin i i ine e e 544525 3.415

GROUP 3.000 I{LLUSTRATION 27 —




PARTS CATALOGUE

FIREBIRD

TRANS AM
RAM AIR

400 RAM AIR

1970-7 2 FIREBIRD RAM AIR SYSTEM — 400 & TRANS AM S.D.

GROUP 3.000 ILLUSTRATION 28




FIREBIRD

PARTS CATALOGUE

GM

1970-72 FIREBIRD RAM AIR SYSTEMS—400 & TRANS. AM S.D.

Key Part Name Part No. Group No.
1 — NUT, Air Cleaner Retaining (1/4"=20) . . . . . .o v v ittt it e e ea 219281 8.920
2 — HOSE, Vent Pipe to AirCleaner . . . .. . o ittt i i i i i e 9776770 1.762
3 — AIR CLEANER ASM,, Carburetor, . . . v i i et e et e ey vt et e at e e See Data 3.402
4 — PIPE, Crankcase Vent. ... v it in it i e it stae e ieaanens e See Data 1.762
5 — GASKET, Cleaner to Carburetor, . . . v v v v v v it it e i i e e e ne s Sece Data 3.403
6 — SUPPORT, Air Cleaner Snorkel = RH . ... .. o il 480774 3.405
7 — DECAL, Hood (Ram Air) . . I See Data 8.030
8 — NUT, Air Intake Adopter (#10 16 “U") ............................. 9422836 8.921
9 — ADAPTER, Ram Air Intake . . v i v i it v ie st s v inses s enseccnnanns 480776 3.410

10 — SCREW, Adaopter to Hood Panel (F10=16x 1/2™) .. . i ivueniiiniinnnen.n 9419303 8.977
11 — BOOT, Ram AirIntake .. vv v vi vt iientntnontsnernsatoeronesons s 481433 3.410

12 — STUD, Cleaner to Carburetor . . .. ...... et s 481341 3.403

13.— SUPPORT, Air Cleaner Snorkel ~LH . ..o iu i it i et i it e ieennnn 480775 3.405

14 — CLAMP, Air Preheater Elbow. . .. oo v ittt it i e e 2465814 1.166
15 — ELBOW, Carb. AirPreheater. . . v oo v vt ot i v n i sttt i annsonsaennnanss 479212 3.417
16 — DUCT, Air Intake to Air Cleaner -LH ...... .. .o, e 546172 3.417

17 — CLAMP, Preheater Duct to Shroud (2 1/4" dia) v . v v v v v v v annns e aae s 9792983 3.417
18 — SHROUD, Carb. Air Preheater . .. ... ¢. v erenrnans e h e e e e 478461 3.417
19 — ELBOW, Carb, Air Preheater =RH . . . . v v v v i vvvn i i v e i vns P 479212 3.417

20 — SHROUD, Preheater ~ Upper (1970) . . v v v i i it e e it e e e e e e o 9798519 3.417

SHROUD, Preheater - Upper (1971} . . . . oo vt i i i i i i i i 484948 3.417
SHROUD, Preheater Upper (1972) & v v vt vt ettt noenar oo e s 486081 3.417
21 — SHROUD, Preheater - Lower (1970) . . . . . .t i ittt it it i e a e e ea e 9798520 3.417
SHROUD, Preheater = Lower (1971) ¢« i i it it ittt it cenantaannannn 484949 3.417
SHROUD, Preheater Lower (1972) | 4 i v e i v vt o s v e v anenenonneens PN 486082 4.317
22 ~ BRACKET, Switch Harness SUPPOrt « « « v v v v vt it v ie it e e e v 9798517 3.765
23 — COVER, Preheater Shroud (1970) . . . .0 i i it ittt et e vt vt it e e n e n 9798518 3.417
COVER, Preheater Shroud (1971-72) v v o v o v vt v et et st st o e e nnnsnn ’ 481414 3.417

24 — SCREW, Elbow to Cover (F8=18 X 3/B") vttt ittt i e e e 9417336 8.977

25 — ELBOW, Air Preheater Shroudto Duet=RH . ... ... ..o oo 480875 3.417

26 — DUCT, Air Preheater to Air Cleaner ~RH (1970}, . . . . . .. v i it i i i e i o 480874 3.417

DUCT, Air Preheater to Air Cleaner =RH (1971-72) .. . .. ..o i e e i i i i ee s 483652 3.417

27 — STRAP, Air Scoop Air Valve Ground. . . . v . v i ittt i i e i - N.S.

28 — WIRE, Solenoids to Valve SwitchWire .. ... .. ... ... ... ... .. ... ... .. 8904064 2.480

29 — SOLENOID, Air Intake Valve Actuating. . . . .. v v vt ittt e i 1114427 3.440

30 — ROD, Intake Solencid fo Valve. . . v vt v ot i ittt e i i 481696 3,415

31 — BUSHING, Air Intake Valve Rod . . 4 v v v v v et et v v i v n et esansnrannns 481692 3.415

32 — CLAMP, Air Intake Solenoid Mounting v o v vt v v v oo v oo vt vnvennnaneenas 481695 3,415

33 — SCREW, Solenoid Clamp Attaching (F10-16 x 1/2) . . . ... v v i i e e e 9419303 8.977

34 — PIPE, Crankcase Vent « v v v v vttt in i esneseenonanastonsonansensans See Data 1,762

35 = AIR CLEANER ASM., Carburetor .. « s oo v teetan oo onronennoennsens See Data 3.402

36 — CLIP, Air Cleaner Shroud Grounding . . . o v vt i v vt ettt oo v s anveanns - NLS.

37 — BOLT, Idle Stop Bracket Retaining (1/4"=20x 5/8") . . ... .t innnennn 180018 8.900

38 — BRACKET, Idle Stop Solencid Mounting v v v v v v v it i et tonnnnnneesnns 481706 3.444

39 —~ SOLENOID, Idle S1op v v v vt vt it n it ettt e e s ot nnaennnennan 1114423 3.440

40 — NUT, Solenoid to Bracket Retaining (1/4"=20) . . o v v vt v vt v e tnenoennnnnn 193232 8.916

41 — SHROUD, Preheater = LH = Inner. . . . o v it ittt it et i st ia et v 478460 3.417

42 — SHROUD, Preheater = LH = Quter . .. .v vttt it e vt et e et s 9794047 3.417

43 — NUT, Quter Shroud to Manifold (3/8"-16) . .. ... ... i i 124829 8.916

44 — SEAL, Air Intake Scoopto Hood + . . v v v v ittt e e e e e 481697 3.410

45 — SCOOP & ADAPTER, Airdntake . . o v v vt it e e it i vttt it e ea e ane 481689 3.410

46 — TERMINAL, Adapter to Ground SHap « v v v vt i v i i i s in i ennenonsnnen - N.S.

47 — STRAP, Adapter to Dash Ground « « v v v v v ittt vt e i e ettt aa et oeanns 537713 9.663

48 — HOSE, Drain v v vv v st vvantovoeunsetanensossassonsaasaeesanss - N.S.

49 — WASHER, Air Cleaner Refolmng Nut (1/4" e e i v eneenn v et e 121753 8,932

50 — DIAPHRAGM PKG., Airlnlet ... vt it iin ittt iinietninnnaanses 6484248RH~64842461LH 3.415

51 — WIRE, Air Valve Swifch to Solenoid Wire. ... ..., .. it 8904065 2.480

52 — SWITCH, Air intake Valve Solencid Actuating . « . v v i it i v it e i e nenn 3959115 3.415

53 — CLIP, Solenoid Switch Retaining . . . . v v v v v i vt i i sttt e e e e e ason 9796744 3.885

54 — CLIP, Switch to Solenoid Wire Retainer . . . v v it vttt inennnnannsnn - N.S.

55 — BRACKET, Air Intake Valve Switch (1971) . . . v .o i it it i e e e e ens 481688 3.415

7 481706 3.415

56 — DUCT, Air Preheater to Air Cleaner . .. .. .. ...ttt eenvennnsnenns 479482 3,417

57 — LEVER, Air Intake Valve Switch Actuator . . . .. vt v i it i r e i e an e 484178 3.415
GROUP 3.000 ILLUSTRATION 29 S




FIREBIRD

PARTS GATALOGUE

NOTES




